
U.S. Department of the Interior
Bureau of Reclamation
Provo Area Office, Utah June 2014 March 2015

San Juan – Mexican Hat to Kayenta 
Regional Water Supply Appraisal Study
Report Prepared for Navajo Nation

Bureau of Reclamation
Upper Colorado Region, Provo Area Office



Mission Statements
The mission of the Department of the Interior is to protect and 
provide access to our Nation’s natural and cultural heritage and 

honor our trust responsibilities to Indian Tribes and our 
commitments to island communities.

The mission of the Bureau of Reclamation is to manage, develop, 
and protect water and related resources in an environmentally and 
economically sound manner in the interest of the American public.
[...]
deplete chlorine residuals. In addition to influencing the development of biofilms, the pipe 
surface has also been shown to affect the composition of the microbial communities present
within the biofilm. Iron pipes supported a more diverse microbial population than did PVC 
pipes (Norton and LeChevallier 2000). The purpose of these studies is not to indicate that 
certain pipe materials are preferred over others, but to demonstrate the importance of 
considering the type of materials that come into contact with potable water. Various water 
contact materials may leach materials that support bacterial growth. For example, pipe 
gaskets and elastic sealants (containing polyamide and silicone) can be a source of nutrients
for bacterial proliferation. Colbourne et al. (1984) reported that Legionella were associated 
with certain rubber gaskets. Organisms associated with joint-packing materials include 
populations of Pseudomonas aeruginosa, Chromobacter spp., Enterobacter aerogenes and 
Klebsiella pneumoniae (Schoenen 1986; Geldreich and LeChevallier 1999). Pump lubricants 
should be non-nutritive to avoid bacterial growth in treated water (White and LeChevallier 
1993). Coating compounds for storage reservoirs and standpipes can contribute organic
polymers and solvents that may support regrowth of heterotrophic bacteria (Schoenen 1986; 
Thofern et al. 1987). Liner materials may contain bitumen, chlorinated rubber, epoxy resin or 
tar-epoxy resin combinations that can support bacterial regrowth (Schoenen 1986). PVC 
pipes and coating materials may leach stabilizers that can result in bacterial growth.” Due to 
the long length of the pipeline minimizing these potential growth materials should be 
considered in the final design.

Treating at the river would give more flexibility in delivering water to remote areas that are
from Douglas Mesa out east to Cane Valley that currently are not included in existing water 
system plans for NTUA and IHS.  Another benefit of building one plant at the river is that 
some of the concentrate could potential be discharged back into the river after obtaining 
proper permits to meet the total dissolved solids requirements, otherwise it would have to 
disposed of in evaporation ponds at the water treatment plant or by waste system and belt 
press. There are approximately 9 acres of undeveloped land to the south and east of the 
existing water treat plant that could be used to build a water treatment plant and associated
facilities. If needed more area is available adjacent to Halchita for finished treated water 
storage tanks. For the area next to the river, it may be more conducive to use the waste 



108

treatment and belt press due to land limitations.  Building the plant next to Halchita would 
allow ample room for evaporation ponds as an alternative to waste treatment and belt press.

Some things that could be used to keep the biofilm in check through the length of the 
pipeline are as follows:

Operational Factors Inhibiting the Growth of Biofilm

1. Reduce nutrient levels

Biodegradable fraction of TOC 
Reduce residual free ammonia for chloraminated systems

2. Optimizing disinfectant dose 

Maintain disinfectant residual
Booster chlorination station

Table 7-1.  Methods to Control or Mitigate Biofilms in Main and Distribution Systems.

Considering these operation factors, chlorination or other mixed oxidants would be required 
at the water treatment plant and along the pipeline to inhibit the growth of biofilm in the 
pipeline. It also recommends periodic flushing and pigging.  Due to the long pipeline length 
and the amount of pumping lift that is required for the system control of the biofilm in the 
pipeline system would be a major cost savings realizing the additional costs a buildup of 
material inside the pipe would cause.



109

Multiple water treatment facilities using secondary filtering and final chlorination prior to 
going into the storage tanks provides a way of phasing the implementation of the system, 
with the Oljato and Halchita facilities built first and the Kayenta facilities built as the need 
surpasses the current groundwater supply. Secondary treatment would consist of stainless 
steel strainers, bag filters with low head loss, chlorination monitoring and injection.  Design 
of the equipment to be used would be performed during feasibility design.  By treating the 
water at the river the footprint for the water treatment facilities at the various locations would 
be smaller in comparison to building a full water treatment plant at each location. The same 
could be said however for phasing the treatment trains for one plant built at the river.

Water quality is another potential difference between the options.  With the concept of three
treatment plants located at each area, it would require shorter delivery times to the storage 
tanks and, as a result, a higher likelihood that the required free chlorine residual could be 
maintained.  Having only one plant more centrally located (Kayenta option), it would need 
to be determined that the required free chlorine residual could be maintained the entire length 
of the distribution system. With either alternative, it would need to be determined that the 
required chlorine contact time could be achieved at the nearest point of delivery. Having one 
plant at the river and treating to the Nanofiltration level with chlorination at the plant, booster 
chlorination along the pipeline and chlorinating at the end use point would provide the most 
flexibility in locating chlorination points in the system to keep the level of chlorination at the 
right level to the end user.

From a practical standpoint, it makes more sense to locate the treatment plant at the river due 
to the cost of pumping and the flexibility it would provide for future delivery to existing and 
potential new development.   Operators would need to travel to Mexican Hat and to the
various chlorination sites to check on the system which would be part of the O&M cost. One 
option that could be explored is to have the water treatment plant operator for Mexican Hat 
also operate the new water treatment system since they are familiar with membrane 
technology or have them train the new operators for future operation.  The current operator at 
Mexican Hat comes from Blanding, so they are driving there anyway.

Further investigations on this issue may be warranted prior to final design.  



110

Figure 7-1. New Kayenta Secondary Water Treatment Facility location.

Assuming constructing the treatment plant at Mexican Hat is the best option for providing 
treated water from an economic standpoint, it becames necessary to determine a more 
specific location for each secondary treatment facility. For Halchita no secondary water 
treatment facility would be required due to the close proximity to the water treatment plant 
by the river.  The other two facility locations would be located next to the tank locations that 
would be built for the project.  For the Oljato areas, it was determined that an area adjacent to 
the existing water tanks near the intersection of the highway may be a suitable location. The 
high point for the Kayenta plant is at approximate elevation 5,665 ft located near Agathla 
Peak (El Capitan), about six miles north of Kayenta (Figure 7-1).  The Kayenta water 
treatment facility would be located next to an electrical distribution yard so power 
availability should not be a problem.

Land Ownership
Similar to the water pipeline corridor, it is assumed that the footprint of the proposed water 
treatment plants lies entirely on Navajo Nation Trust Land.  Typically the right of way 
process requires the approval of the Department of Fish and Wildlife, the Department of 
Historic Preservation, the Mineral Departments, and the Division of Natural Resources, the 
Navajo Nation Environmental Protection Agency, the Navajo Department of Justice, and the 
Office of the President and the Vice President.  After that if the right of way is secured by 
Reclamation and not NTUA, it would require the approval of the Navajo Nation Resources 
and Infrastructure Committee.  After that it would require the approval of the Bureau of 
Indian Affairs. Once again, sufficient time needs to be provided to complete the process. 

Kayenta

Existing Kayenta Water System

Water Pipeline

New Secondary Water 
Treatment Facility for 
Kayenta



111

7.2 Design Overview

Assuming the water treatment plant option located at Mexican Hat is the most economical 
option, the proposed water treatment plant would be designed to meet the projected water 
demand for each study area.  The projected water demand based on a 1.5 peaking factor for 
2040 is 2.33 MGD (1,618 gpm or 3.6 cfs).  The projected water demand for 2060 with a 1.5 
peaking factor is 2.7 MGD(1840 gpm or 4.1 cfs)

While the majority of sediment removal would occur at the intake structure on the San Juan 
River by the used of media sand filters that would separate the water particles down to 5 
microns or by other means of solid contact clarifiers, it is anticipated that some sediment 
would be transported to the treatment plant.  Any source water with a turbidity of over 200 
NTU would need to be re-treated (Reclamation, 2007, p. F-14).  Use of settling ponds could 
also be studied further.  If, on the other hand, it can be ensured that turbidity would never 
exceed 200 NTU, a settling pond would not be needed.  This issue needs to be further 
investigated prior to final design by pilot testing.

Due to the high amount of salts, organics and metals in the river water Nanofiltration would 
be used to treat the water.

Figure 7-2. Water Treatment Separation Processes. Source Koch Membrane 

Nanofiltration is a low- to moderately high-pressure (typically 50 to 450 pounds per square 
inch [psi]) process in which monovalent ions will pass freely through the membrane but 
highly charged, multi-valent salts and low molecular weight organic molecules will be 
rejected to a much greater degree. 



112

NF and RO: Similarities, differences
Comparisons of NF with RO can be generally highlighted as followed:

• Both are RO technology. The NF membrane is just a little “looser” — that is, RO will 
remove smaller-diameter particles than NF.

• The key difference is the degree of removal of monovalent ions such as chlorides. RO 
removes monovalent ions at the 98 to 99 percent level at 200 psi. NF removal of 
monovalent ions varies between 10 and 90 percent, depending on the material and 
manufacture of the membrane.

• In general, RO has less flow (produces less volume) than NF.
• NF and RO are generally in the spiral-wound configuration.
• RO membranes are characterized by high rejection of TDS (total dissolved solids) in 

the range of 98 to 99.5 percent.
• NF membranes are characterized by higher water permeability than the RO 

membranes and lower TDS rejection.
• NF membranes have sufficiently high rejection of selected constituents, i.e., hardness, 

metals (iron) and organic matter.
• Membrane fouling and scaling: Organic matter fouling of NF and RO membranes is a 

concern and appropriate pretreatment must be provided along with maintaining 
sufficient membrane cross flow velocities.  Membrane scaling is also a concern.  
Attention to scaling conditions and use of a chemical scale inhibitor is required to 
ensure membranes do not scale.  Since the RO membranes remove more salts than 
NF membranes, there is a higher potential for membrane scaling with RO 
membranes.

• RO permeate has very low hardness and alkalinity, and therefore, it is highly 
corrosive.  The permeate needs to be conditioned (e.g. lime contactor, addition of post 
treatment stabilizing chemicals) to provide a stable and non-corrosive product water.

• NF and RO membranes can be damaged by disinfectants like chlorine, unlike those 
for microfiltration and ultrafiltration.

• This is why chlorine and chloramines must be removed in the system prior to the NF 
and RO membranes.



113

The system described in the following paragraphs is considered the state-of-the-art in water 
treatment design.  The design is general in nature and once more accurate information is 
known a more detailed water treatment plant can be designed.  Figure 7-3 (Reclamation, 
2008) shows a basic schematic diagram of the treatment process.

Figure 7-3. Basic schematic diagram of the treatment process.

Pre-sedimentation
A sand separator would be used to separate the sand size particles in the river water as the 
first process. Sand filters or plate settlers could be used to perform additional sedimentation 
of the river water.  Due to high sediment loads that vary in the river either of these processes 
are needed to buffer the water quality prior to treatment due to the variation in the sediment 
load. The use of the plate settlers would provide a simple operation and would allow 
discharge of waste back to the river.

Another method to settle out the varying amounts of sediment in the river would be by using 
a solid contact clarifier mechanism.  This process has a very good ability to handle 
fluctuation in the sediment loads in the river throughout the year and will handle the sludge 
very effectively during period when the filtration systems are off line for backwashing. This
process would require more area to locate the tanks, but may be a better option from the 
standpoint of simple operation.  The solid contact clarifier could potential take the place of 
the equalization tank and coagulation system shown in the process schematic since it 
provides both coagulation and flocculation and settling of the particles.  Two tanks 
containing the mechanisms would be needed to allow maintenance of the system.

Equalization Tank
Influent from the intake sand separator would initially enter an equalization tank.  A solid 
contact clarifier could also serve as the equalization tank in the system.  In order to ensure a 
constant supply to the WTP the tank is sized to provide for a 30 minute detention time.  Also, 
the equalization tank would be located at the high point in the system to obtain gravity flow 
through the treatment process.  The tank would be operated between a high and a low set 
point with a constant pressure control valve providing constant gravity flow to the 

UV
Coagulation
Flocculation

MF
Membranes

Waste (~5%)

Waste Discharge

Waste 
Treatment

Clearwell

Settling

Cl2

Feed 
Tank

Nanofiltration
Membranes



114

downstream coagulation process. If the water treatment plant was built at Mexican Hat the 
water tank could be built on the higher bench south of the water treat area to utilize the 
elevation difference.

Coagulation
Some particles cannot be removed by simple filtration and are too small to settle out in a 
reasonable time period.  Coagulation is a chemical treatment process that causes the particles 
to adhere to each other and subsequently be removed by sedimentation and filtration 
(Masters, 1998, p. 275).  The type of coagulant and dosages would not be specified at this 
time but would need to be determined by jar testing or some other method at a future time.  
The coagulant would be injected into an in-line rapid mixer.  From the rapid-mixer the 
influent would enter two-stage vertical shaft coagulation/flocculation tanks where flocculate
is formed.  Each tank would be sized to provide for a 30 minute detention time.  

Microfiltration
Microfiltration is the next step in the treatment process.  The microfilter (MF) membrane can 
easily remove the flocculate created during the coagulation process.  This treatment 
technology typically achieves 4-log removal of Cryptosporidium and Giardia, 1.5-log 
removal of viruses, 6-log removal of bacteria, and turbidity less than 0.02 NTU (Siemens, 
2006, p. 6).  The MF membranes need to be periodically backwashed.  The backwash waste 
needs to be treated in settling ponds with the sludge periodically removed or it can be 
processed with tube settlers and belt press to process the waste. If possible, it is preferable to 
discharge the backwash waste as opposed to treating it in the settling pond.  From the MF 
membranes the filtrate enters break tank with 10 minutes of detention time.

Figure 7-4.  Micro/Ultra Filtration Skid(Westech).

UV Disinfection
Ultraviolet (UV) disinfection units are located on the filtered water discharge line following 
each microfiltration treatment train.  UV radiation is increasingly being used as an 



115

environmentally friendly addition to chemical disinfectants.  Benefits include simple 
operation and reliable disinfection, no by-products, and no taste or smell (Siemens, 2007, p. 
2).  It allows for lower chlorine concentrations and subsequently reduces the potential for 
DBP formation. Microfiltration will meet treatment requirements for Cryptosporidium and 
Giardia, with the UV providing minimal inactivation of these and other virus when the 
Microfiltration is working properly.  The UV will be provided as a redundancy for 
deactivation if there was a loss in membrane integrity.

Nanofiltration
From the UV units, three high-pressure pumps (one redundant) supply the nanofiltration 
membranes.  Nanofiltration is similar to reverse osmosis treatment, although it has several 
benefits, namely, lower operating and energy costs and lower waste discharge (RO 
Consumables, 2001).  Unlike MF membranes, the nanofiltration membranes are not 
backwashed and produce a waste stream that would normally not be recycled. Whether or 
not the waste can be discharged directly or recycled needs to be determined in the next stage 
of design.

Figure 7-5.  Nanofiltration Skid(Siemens Water Technologies).

Chlorination
Chemical disinfection with chlorine would follow the nanofiltration process.  It is the second 
step in the disinfection process, with UV being the first.  Chlorine provides the disinfectant 
residual in the distribution system.  Because of the relatively long distribution times, the 
formation of disinfection by-products (DBPs) is a possibility with the used of chlorine.  
However, because of the level of filtration prior to chlorine disinfection it is anticipated that 
most of the organic matter would be removed which minimized the risk of DBP formation.  
One option is to use chloramines for disinfection, which has the advantage of a stable 
residual and reduced potential of DBP formation.  The disadvantage is a less effective 
disinfectant than chlorine (Reclamation, 2008, p. 20).  A more in-depth comparison between 
the two disinfectants should be performed in the next stage of design.

Clearwell



116

Typically, after chlorination the treated water would enter a clearwell.  In this particular 
system, however, the proposed storage tank would be located adjacent to the treatment plant.  
The exception to this would be if the storage tank is located at a higher elevation than the end 
of the treatment train.  If this is the case a clearwell (30-minute detention time) with 
associated pumping would be needed. The water from the clearwell would be pumped into 
the pipeline system using vertical turbine pumps drawing water from the clearwell.  A 
minimum of three pumps would be provided to cycle for the delivery the treated water. The 
booster station building could be built over the concrete clearwell to house the pumps and 
motors.

Backwash Wastewater Treatment

Backwash wastewater from media filtration is treated with a packaged tube settler unit (Figure 
7.5). Effluent from the tube settler is recycled back to the front of the water treatment plant. 
Sludge from the tube settler unit is pumped to the sludge belt press.

Figure 7-6.   Packaged Clarifier(Siemens Water Technologies).

Sludge Dewatering System

Sludge from the tube settler is pumped to a sludge dewatering belt press (Figure 7.6
). The dewatering process occurs between two belts where increasing pressure is applied. 
Pressure is gradually increased by passing the belt over rollers that successfully decrease in 